Three Spindle Mower GR 17

Frame R2
17 - (C24, 25, 26) - 716, RD6, R16
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TM
Three Spindle Mower GR 17
Frame
17 - (C24, 25, 26) - 716, RD6, R16
= BEFCO
ITEM # PART # DESCRIPTION Qry.
1 000 6578 BOLT M16X45 2
2 003 1038 BOLT M16X50 6
3 000 6573 HITCH BLOCK 2
501 5368 HITCH BLOCK EXTENSION (Optional) 2
4 000 5581 M16 NUT 8
5 007 0582 BOLT M14X130 1
6 000 6895 TOP HITCH PLATE 2
7 003 0156 NUT M10 18
8 000 1279 NUT M10 4
9 003 0157 FLAT WASHER M10 6
10 003 3176 BOLT M10X25 2
11 000 6837 TOP HITCH ARM C24 2
000 6838 TOP HITCH ARM C25 2
000 6839 TOP HITCH ARM C26 2
12 003 0358 M14 NUT 5
13 000 6558 OUTERSPACER 1
14 000 6898 INNER SPACER 1
15 001 4106 M10 LOCK NUT 10
16 000 6781 DEFLECTORC24 1
000 6521 DEFLECTOR C25 1
000 6831 DEFLECTOR C26 1
17 000 6792 120X1 PULLEY C24 2
000 6622 130X1 PULLEY C25 2
000 6842 160X1 PULLEY C26 2
18 000 6798 BELT 5V-630 C24 2
000 6693 BELT 5V-710 C25 2
000 6848 BELT 5V-850 C26 2
19 000 6904 CENTRAL PLATE C24 1
000 6875 CENTRAL PLATE C25 1
000 6913 CENTRAL PLATE C26 1
20 000 6547 BOLT M12X100 1
21 000 6775 BELT PROTECTION C24 2
000 6515 BELT PROTECTION C25 2
000 6825 BELT PROTECTION C26 - 2
22 000 1065 GREASE FITTING 4
23 000 6692 PULLEY SPB 250X2 1
24 000 6791 PULLEY SPB 120X2 C24 1
000 6621 PULLEY SPB 130X2 C25 1
000 6841 PULLEY SPB 160X2 C26 1
25 000 6541 GEARBOXFLANGE 1
26 004 6334 BOLT 12X45 4
27 001 3345 LOCK NUT M12 12
28 000 6594 BOLT M12X45 12
29 000 6588 WHEEL REGULATE LEVER 8
30 000 6586 SPACER 1" 4
31 000 6597 WHEELYOKE 4
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Three Spindle Mower GR 17

Bl

BEFCO

Frame SR 2
17 - (C24, 25, 26) - 716, RD6, R16
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Three Spindie Mower GR 17

Frame
17 - (C24, 25, 26) - 716, RD6, R16

ITEM # PART # DESCRIPTION QTy.
32 000 6923Y WHEEL (HARD TIRE) 4
502 193B WHEEL (AIR TIRE) 4

33 502 764B BOLT 14 X 150 4
34 000 8842Y SPACER (HARD TIRE) 8
502 196B WASHER (AIR TIRE) 8

35 000 8841Y BUSHING (HARD TIRE) 4
502 093B BUSHING (AIR TIRE) 4

36 001 8266 LYNCH PIN 2
37 000 6591 WHEEL ARM 4
38 000 6606 SPACER-WASHER 4
40 000 6881 3 POINT HITCH 1
41 000 6540 LOWER HITCH BLOCK PLATE 2
42 000 6587 SPACER 1/2" 4
43 000 6610 LYNCH PIN 4
44 003 4355 PROTECTIVE COVER 1
45 000 1106 NUT M12 2
46 050 0563 GEARBOX COMPLETE 1

FOR REAR DISCHARGE ONLY

47 020 6762 ROD 5' 1
030 6762 ROD 6' 1

48 004 4156 COTTER PIN 1
49 000 6764 CHAIN )
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b Three Spindle Mower p—
Gearbox SR 2
17 - (C24, 25, 26) - 716, RD6, R16

BEFCO
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Three Spindle Mower GR 17
Gearbox
17 - (C24, 25, 26) - 716, RD6, R16
s BEFCO
ITEM# PART # DESCRIPTION QTy.
1 000 6676 PINION GEAR 1
2 001 2149 BEARING 6208 2
3 000 6687 SPACER 1
4 000 1154 SNAP RING M80 . 1
5 000 6685 SPACER-WASHER 1
6 000 8138 SNAP RING M40 1
7 000 6684 SEAL, OIL 40.80.10 1
8 000 6698 SAFETY NUT M25 1
9 000 2295 SEAL-OIL 35.62.10 1
10 002 5332 BEARING 6207 1
11 000 6657 SHAFT THROUGH DRIVE 1
i2 000 6689 KEY M8X7X35 1
13 000 6667 SPACER 1
14 000 2292 BEARING 6305 1
15 000 6692 PULLEY SPB250X2 1
16 000 5586 DIP STICK 1
17 000 6653 COVER, GEARBOX 1
18 000 6677 RING GEAR 1
19 003 0064 NUT M12 4
20 000 6541 FLANGE, GEARBOX 1 .
21 000 6652 GEARBOX 1 i
22 002 0227 BOLT M12X45 4 |
23 000 1241 BOLT 10X25 6
050 0563 GEARBOX COMPLETE -
NOTE: For machines before serial number 141765 use the following numbers:
i
|
ITEM#  PART # DESCRIPTION QrY |
17 000 6675 GEARBOXCOVER 1 |
21 000 6654 GEARBOXHOUSING 1 '
050 0534 GEARBOXCOMPLETE - !

21




e Three Spindle Mower GR 17
Rotor and Blade SR 2
17 - (C24, 25, 26) - 716, RD6, R16

BEFCO
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Three Spindle Mower GR 17
Rotor and Blade
17 - (C24, 25, 26) - 716, RD6, R16

PART #

000 6792
000 6622
000 6842
000 6791
000 6621
000 6841
000 6606

000 6634

000 6640
002 9036
000 6648
000 6636
000 6649
000 6639
000 6795
000 6641
000 6641B
000 6641F

000 6845
000 6845B

000 6845F
000 8560
000 8559
000 6698
003 0156
000 1008
000 6626
000 662%

DESCRIPTION

PULLEY SPB 120X1 C24
PULLEY SPB 130X1 C25
PULLEY SPB 160X1 C26
PULLEY SPB 120X2 C24
PULLEY SPB 130X2 C25
PULLEY SPB 160X2 C26
SPACER-RING

BEARING 62052
SPACER

GREASE FITTING M8
SHAFT SUPPORT
COVER

BLADE HOLDER SHAFT
KEY M8X7X25

BLADE C24

BLADE C25

BLADE (HIGHLIFT) C25
BLADE (FLAT) C25
BLADE C26

BLADE (HIGHLIFT) C26
BLADE (FLAT) C26

CUP WASHER

BLADE RETAINING BOLT
SELF LOCKING NUT M25
SELF LOCK NUT M10
BOLT M10X30

BEARING 6205-2Z
SPINDLE ASSEMBLY COMPLETE
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Three Spindle Mower
PTO

17 - (C24, 25, 26) - 716, RD6, R16

GR 17
SR 2
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BEFCO

ITEM#

PART #

024 001E
014 130E
241 047E
241 048E
241 035E
240 940E
240 943E
240 931E
026 004E
013 012E
013 016E
016 025E
141 179E
141 275E
013 028E
013 011E
240 225E
948 4048
948 405B
948 406B

Three Spindle Mower GR 17

PTO SR 2
17 - (C24, 25, 26) - 716, RD6, R16

DESCRIPTION

PUSH PIN YOKE

CROSS & BEARING

OUTER TUBE YOKE C24
OUTER TUBE YOKE C25
OUTER TUBE YOKE C26
INNTER TUBE YOKE C24
INNER TUBE YOKE C25
INNER TUBE YOKE C26
PUSH PIN SET

LOCKING COLLAR OUTER
GUARD CONE OUTER
CHAIN

OUTER SHIELD

INNER SHIELD

GUARD CONE INNER
LOCKING COLLAR INNER
SHIELD COMPLETE

PTO COMP. T40 850 MM C24
PTO COMP. T40 900 MM C25
PTO COMP. T40 1050 MM C26
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CYCLONE 090 -110 GR17

FRAME AND TRANSMISSION  SR3
17 (090, 110) 712
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